VOLANT AIR INTAKE SYSTEMS

15535 PARTS LIST

1 | VOLANT FILTER BOX 1 |3 174 X 3° SLEEVE 1 | 1/167 X 6 1/2* BREATHER HOSE
| 1 | VOLANT FILTER BOX LID 1 |5/16" LOCK WASHER 1 | 1/2* RUBBER GROMMET
PART NO: 135335
1 | VOLANT AIR FLOW DUCT 1 |5/16" WASHER 1 | SENSOR GASKET
INSTALLATION INSTRUCTIONS
1 | RAM FILTER W/CLAMP 1 |3/8” LOCK WASHER 1 |14 172" X 172" VINYL TRIM
WWW.VOLANTPERFORMANCE.COM 6 | 1/4°-20 TRUSS HEAD SCREWS | 1 |3/8” WASHER
TECH SUPPORT: (S09) 476—7225 | 6 |1/4” RUBBER WASHERS 1 |1/2 ELBOW FITTING
2 | #056 CLAMPS 1 |1/16" STRAIGHT FITTING
— T~
~ ~
\\ > 4 WM // 1/2* STOCK
/g g STCK ScRews BREATHER HOSE
/ STOcK TN\ V2 ELev
e FITTING
/ SENSIR RUBBER w 3 1/4° X 3*
_ | GROMMET SLEEVE o
\ ——— SENSOR GASKET | VOLANT
\ AIR DUCT ®
S VOLANT /
\ AIR DUCT
\
N #056
#056 CLAMPS
(6> 1/4"-20 TRUSS HEAD SCREWS CLAMPS
(6> 1/4* RUBBER WASHERS
M= [ ]
T b} FILTER BOX 1/16" X 6 1/2°
5 3 | STOCK BOLT — BREATHER HOSE
8" Ses vashER B 1/16* BREATHER
STOCK NUT HOSE FITTING
4 MM INSERTS
0
FENDER
WELL
o
rolan:
il /,MA\AH\\H\\n\ FILTER _
5 N~ W./CLAMP \ H
STOCK BOLT (o) n:
3/8” LOCK WASHER Peicfa ne
i T 3/8% WASHER
- = 14172 x v2* T
o o VINYL TRIM = ACCESSORY
W/SPONGE OPENING

FILTER BOX LID

ALIGNS AGAINST
FRONT RADIATOR
CORE SUPPORT




